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3. Carrier Frequency Separation

Test Report Number: BTF230921R00701

3.1 Antl
3.1.1 Test Result
Antl
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit .
NMgsie Type (MHz) Type (MHz) (MH2) (MHz) viegdich
GFSK SISO HOPP DH5 0.994 0.843 >=0.843 Pass
Pi/ADQPSK | SISO HOPP 2DH5 0.994 1.280 >=0.853 Pass
8DPSK SISO HOPP 3DH5 1.001 1.291 >=0.861 Pass
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3.1.2 Test Graph
GFSK_DH5 HOPP_Antl NTNV
20 Ant: Ant1
CENT: 2441.5 MHz
1 2 Span: 2 MHz
RBW: 300 kHz
10 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 SweepTime: 1 ms
Sweep: Continue
_10 -
CSP: 0.994MHz
—~ 20 A
£
o
o
= =30 A
3]
>
[}]
— —40 -
_50 -
_60 -
_70 -
—— Trace
-80 r : r : : : r : r
2440.5 2442.5
Frequency (MHz)
Pi/ADQPSK_2DH5 HOPP_Antl NTNV
0 Ant: Ant1
CENT: 2441.5 MHz
Span: 2.4 MHz
RBW: 300 kHz
=10 A VBW: 300 kHz
1 2 Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
o _MMW SweepTime: 1 ms
Sweep: Continue
_30 -
CSP: 0.994MHz
—  —40 -
£
M
T
= -50 A
(4]
>
[}
—1 60 -
_70 -
_80 -
_90 -
—— Trace
-100 T T T T T T T T T
2440.3 2442.7
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 64 of 98

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230921R00701

LAB
8DPSK_3DH5 HOPP_Antl NTNV
g Ant: Ant1
CENT: 2441.5 MHz
Span: 2.4 MHz
RBW: 300 kHz
=10 VBW: 300 kHz
1 2 Detector: Peak
¢ [3 TraceType: MAX Hold
SweepPoint: 1001
-20 'Mm SweepTime: 1 ms
Sweep: Continue
_30 -
CSP: 1.001MHz
—~ —40 -
£
as]
o
= -50 -
[5]
>
(]
=1 60 -
_70 -
_80 -
_90 -
— Trace
-100 . r . r r r . r .
2440.3 2442.7
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 65 of 98

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



B..

4. Number of Hopping Frequencies

4.1 HoppNum

4.1.1 Test Result

Test Report Number: BTF230921R00701

TX Frequenc Packet Num of Hopping Frequencies .
Wode Type Mho | Type ANTL Limit N
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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5. Time of Occupancy (Dwell Time)

5.1 Antl

5.1.1 Test Result

Test Report Number: BTF230921R00701

Antl

Duration of . Num of Pulse in o
Mode T-yr/;(e Fr?h(jli'ezr;cyPﬁjggt Single Pulse O;)esgcr)\éazlsc;n Observation Tirlr?év?rl#s) I(‘r';g)t Verdict
(ms) Period

DH1 0.380 31.600 313 118.940 |<=400| Pass

GFSK |[SISO| HOPP | DH3 1.634 31.600 147 240.198 |<=400| Pass
DH5 2.898 31.600 119 344.862 |<=400| Pass

2DH1 0.388 31.600 320 124.160 |<=400| Pass

Pi/ADQPSK|SISO| HOPP |2DH3 1.640 31.600 157 257.480 |<=400| Pass
2DH5 2.890 31.600 101 291.890 |<=400| Pass

3DH1 0.388 31.600 319 123.772 |<=400| Pass

8DPSK |[SISO| HOPP |3DH3 1.638 31.600 162 265.356 |<=400| Pass
3DH5 2.890 31.600 106 306.340 [<=400| Pass
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref
6.1.1 Test Result
X Fr n Packet Level of Referen
Mode Type ?&T_'ez)cy 'I?;p : ANT eve 0(ng )e ence
2402 DH5 1 9.57
GESK SISO 2441 DH5 1 10.48
2480 DH5 1
2402 2DH5 1 -17.91
Pi/4ADQPSK SISO 2441 2DH5 1 -17.04
2480 2DH5 1
2402 3DH5 1 -18.14
8DPSK SISO 2441 3DH5 1 -17.48
2480 3DH5 1

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph
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6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit '
Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 12.03 -7.97 Pass
2441 DH5 1 12.03 -7.97 Pass
GFSK SISO 2480 DH5 1 12.03 -7.97 Pass
12.03 -7.97 Pass
HOPP DHS ! 12.03 -7.97 Pass
2402 2DH5 1 -10.76 -30.76 Pass
2441 2DH5 1 -10.76 -30.76 Pass
Pi/ADQPSK SISO 2480 2DH5 1 -10.76 -30.76 Pass
-10.76 -30.76 Pass
HOPP 2DH5 ! -10.76 -30.76 Pass
2402 3DH5 1 -11.00 -31.00 Pass
2441 3DH5 1 -11.00 -31.00 Pass
8DPSK SISO 2480 3DH5 1 -11.00 -31.00 Pass
-11.00 -31.00 Pass
HOPP 3DHS ! -11.00 -31.00 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.2.2 Test Graph
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7. Form731

7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230921R00701

Lower Freq (MHZz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0059

7.76

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 97 of 98

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
B Test Report Number: BTF230921R00701
LAB

LAB

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street,
Bao'an District, Shenzhen, China

www.btf-lab.com

-- END OF REPORT --

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 98 of 98
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



